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EMC TEST REPORT for Intentional Radiator (BT Function)
No. 131200990SHA-002

Applicant : Monitor Audio Ltd.
Unit 2, 24 Brook Road, Rayleigh, Essex SS6 7XJ England

Manufacturer  : Monitor Audio Ltd.
Unit 2, 24 Brook Road, Rayleigh, Essex SS6 7XJ England
Equipment : Wireless Speaker
Type/Model : airstream s200
SUMMARY

The equipment complies with the requirements according to the following standard(s):
47CFR Part 15 (2013): Radio Frequency Devices
ANSI C63.4 (2009): American National Standard for Methods of Measurement

of Radio-Noise Emissions from Low-Voltage Electrical and Electronic
Equipment in the Range of 9 kHz to 40 GHz

RSS-210 Issue 8 (December 2010): Low-power Licence-exempt Radiocommunication
Devices (All Frequency Bands): Category I Equipment

RSS-Gen Issue 3 (December 2010): General Requirements and Information for the
Certification of Radio communication Equipment

Date of issue: Mar 17, 2014

Prepared by: jég_ge/ Reviewed by:

Jesse Xu (Project Engineer) Daniel Zhao (Reviewer)
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Description of Test Facility

Name: Intertek Testing Services Ltd. Shanghai E€mkso
Address: Building N0.86, 1198 Qinzhou Road(NorBtanghai 200233, P.R. China

FCC Registration Number: 236597
IC Assigned Code: 2042B-1

Name of contact: Steve Li
Tel: +86 21 64956565 ext. 214
Fax: +86 21 54262335 ext. 214

Page 2 of 51



| K FCC ID: O7VMA191820
nterte |C: 5928A-M A191820

Content
SUMMARY ..ottt ettt sttt 8 s 28828288 s sttt 1
DESCRIPTION OF TEST FACILITY .utiiuiiitieitiesteeittaieeseesseasseasseeteeaeasaessseasseasesasesaessaeesaeaseansesasesasesaeesbeessesnsesanesans 2
1. GENERAL INFORMATION ...tiiutiiutisttasteesteaaseasesueesseesseaaseassesasessessseasseassessssasssaeesaeaseansesssesssesseesaesssesnsesasesaes 5
1.1 Applicant INfOrMatioN .........ooiiiiii e e 5
1.2 Identification Of the EUT ......oooiiiii e 5
1.3 Technical SPECITICALION .........cooiiiiiceeeee it 6
1.4 Mode of operation during the test / Test pegipls used..........ccccoeeeeeeeeeeieeveees e ©
2. TEST SPECIFICATION ..uiitietieieateeueesteasteateauseaasesaeessessseaaseasesaeesaeeaaeaaseanseaaseaaeesasesbeesbeeabessesasesaeesaeansesnsenas 7
2.1 INSTTUMENT LIST ..ttt cerree e eeeees s s s e s b bbb b eee e 7
P A =T A =T g T =T o PRSP 7
2.3 TESE SUMMAIY ...iiiiiiiiiiiie et et s e et e e e et e e e et e e e es e e e e b sensenesa e e eenneeeenneaees 8
3. 20 DB BANDWIDTH ...eitiiitieiteesieeeeseesteasieerbeebeeabesaeesbeesbeeabessesaeeeaeeaae e beambeeabeeaeeeheesbeesbeebesaseaaeesneesaeanbeabeaas 9
I 0 I I | PP PPPPPRPPPPPPP 9
3.2 TeSt CONTIQUIATION ..uuueiiiiiieee et e e e et e e e e e e e e e e 9
3.3 Test Procedure and teSt SELUP........ oo eeeeeeeeeeeriinnniiaaaeeeeeeeeeseerrsseeeeeseeresemmnnne 9
I I o (o T o SRR 10
4,  CARRIER FREQUENCY SEPARATION ...eiiuiiiuiieeiueeetiestieteessssesstesssesssssssssssssesssssssssssessssssssssesssesssesssssssssnes 12
g I o | PP 12
4.2 TeSt CONFIGUIALION .....iiiiii e e e e e e e e e e e e e e e e e et s e e e e e e e e eeeaes 12
4.3 Test Procedure and teSt SELUP........ s serrrnnniaaaeeeeeaaaeeeeeeeessnnnsrnnnnnsessnnnnnn 12
4.4 TSt PrOTOCOI ...ttt e 13
5. MAXIMUM PEAK OUTPUT POWER ....ciuttiutiattarteateautesueesuessseasseassesassssssaessaeasseassssnsesnsessssssssssesssesssesasssnsesnes 15
oI A =S O 1 ] OSSP OPPO PP 15
5.2 TeSt CONTIQUIATION ..uuuiiiiiiiee ettt e e e e e e 15
5.3 Test procedure and teSt SELUP ......uu e ieeeeeeiiiires s e e e e e e e e e e e e eeeeeeeeeeeeeeeennnns 15
5.4 TSt PrOtOCON ... et a e e e 16
6. RADIATED SPURIOUS EMISSIONS......cciiiiiiieiieeiiee st e st e st e sate e sreesateesseessteesnteesntessseesaseesseesnsessseesnseesn 22
G I 11T 11 | SRR 22
2N =TS A 0o 1110 [ = U1 o] o 22
6.3 Test procedure and tESt SEIUP ........cceeeemrmiei et e e e e 23
G I TS ] {0 (oo | 25
7. CONDUCTED SPURIOUS EMISSIONS & BAND EDGE ......coiuiiiiiiiiiieiie ettt 27
7 T 1 PP PP PPPPPPPPPTPPPPR 27
7.2 TeSt CONTIQUIALION ...eeeviiiiiiiiiies s ettt e e e e e e e e e e e e e e ees e nenneeeeeeebbnnnn s 27
7.3 Test procedure and tESt SEIUP ......iviceeemrrmiee e e e eeeeee et erre e e e e e e e e e e eeaes 27
A ST o {0 (oo | S 28
8. POWER LINE CONDUCTED EMISSION ...uvitiiiteieeiitieeeesseressseeseasseeesssssesessseessssssssssassssssansssessssseessansessssnnenes 33
S 0 I 1 | PP PPPPPPPPPPPPR 33
8.2 TeSt CONFIGUIALION ......ceeee it eeeeee et e e e e e e e e e 33
EMI TECRIVET ...ttt e e e e e e s bbeeeee e 33
8.3 Test procedure and St SEL UP .....uu et ee e e e ee e e e eeeeaeeens 34
S I =T o (0 (o o o | P 35
9. NUMBER OF HOPPING FREQUENCIES. ... .utttiiiiiiiiiiiteiieesesessbssseessssssssssssesssssssssssssessssssssssssssssessssssssssssseess 36
S I I | PP PPPPPPPUPPPPR 36
9.2 TeSt CONTIQUIATION ..uuiiiiiii ettt e e e e e 36

Page 3 of 51



| K FCC ID: O7VMA191820
nterte |C: 5928A-M A191820

9.3 Test procedure and teSt SELUP ......ut e ieeeeeiiiieres e e e e e e e e e e e e e e eeeeeeeeeeeeeeennnnns 36
9.4 TSt PrOtOCON ... et a e e 37
T 9 171V T T 1 =SSOSRt 39
10 00 I 1 0 PR 39
10.2 TeSt CONFIQUIALION .......eevveviiiiiiieemmmm e e e e e e e e e e e e et e eeree e s s e e e e e e e eeaeeeeees 39
10.3 Test procedure and teSt SETUP ..ot eeeeee e eeeeenaaes 39
0 =TS A o 0] (0o | P RSRRR 40
11, OCCUPIED BANDWIDTH ..eiitiitieteeuiasueesteaateasteaaeesessueesueasseaaseassesssessesssssssesssesasssasssassssessseansesnsesnsessesssesssens 47
0 O R I =Y 11 1 ST 47
11.2 TeSt CONFIQUIALION ......ceeviiiiiiieiiemmmmm ettt eeeee e e e e e e e e e e eeeeas 47
11.3 Test procedure and teSt SEIUP .......ccccceeemrerrrriniiiiieie e e e e e e e e e e e e eeeeeeeereeneneeeeeaeennnan a7
11.4 TESE PIrOLOCOI ...ttt e e e e a e e e e e e e e e e e e eeeeeeeennnnnes 48
12.  SPURIOUSEMISSION FOR RECEIVER ....cccitiiiitieiteeiiteeeiteessteesssessstessasessssessasesssssssssessssessssesssssssnsessssessnsenens 50
02 R IS A 10 | TSSOSO 50
12.2 TeSt CONFIQUIALION .......cevveiiiiiiicemmmm e e e e e e e e e e e e e e et e eeree e s e s e e e e e e e e aeeeeees 50
12.3 Test procedure and tESt SETUP ... ..ot eeeeee e 50
D2 B IS A o] (0] (0o | USSR 51

Page 4 of 51



1.

Intertek

General I nformation

1.1 Applicant Information

Applicant:

Name of contact:
Tel:
Fax:

Manufacturer:

Sample received date :
Sample Identification No:

Date of test:

1.2 Identification of the EUT
Equipment:
Type/model:

FCC ID:
IC:

FCCID: O7VMA191820
IC: 5928A-M A191820

Mior Audio Ltd.
Unit 2, 24 Brook Road, Rayleigh, Essex SS6 7XJ&dy

Ligalpin
44-1268-798565

44-1268-740589
Monitor Audio Ltd.
Unit 2, 24 Brook Road, Rayleigh, Essex SS6 7XJ&dy

Jan 2, 2014
*0140114-30-601

Jan 3, 2014 ~ Jan 16, 2014

Wireless Speaker
airstream s200

O7VMA191820
5928A-MA191820

Page 5 of 51



| K FCC ID: O7VMA191820
nterte |C: 5928A-M A191820

1.3 Technical specification

Operation Frequency Band: 2402 - 248(x
Modulation: FSK, n /4-DQPSK and 8DPSK
Gain of Antenna: imal PCB antenna, 1.0dBi max
Rating: 20V === 3.25A
Description of EUT: The ElisTa wireless device. It contains Both Wi-Fi

and Bluetooth functions. Among this reportly
Bluetooth function was assessed.

This model has two colors black and whitest
different colors and other electronics &ietame.

Channel Description: Therial spacing is 1IMHz.

1.4 Mode of operation duringthetest / Test peripherals used

While testing transmitting mode of EUT, the intdrmedulation and continuously
transmission was applied.

The lowest, middle and highest channel were teste@presentatives (2402MHz, 2441MHz
and 2480MHz).

Test Peripherals:
PC: HP Compaq 6730b
AC adaptor: GPE060D-200350D : Input: 100-240V~,8618, 1.5A
Output: 20vdc, 3500mA, 70W
FJ-SW2003250DInput: 100-240V~,50/60Hz, 1.5A
Output: 20vdc3250mA, 65W
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Test Specification

2.1 Instrument list

FCCID: O7VMA191820
IC: 5928A-M A191820

Equipment Type Manu. Internal no. Cal. Date Duedat
Semi- - Albatross EC 3048 2013-5-12¢  2014-5-111
anechoic project
chamber
Test Receiver ESCS 30 R&S EC 2107 2013-10-21 201201
A.M.N. ESH2-75 R&S EC 3119 2014-1-9 2015-1-8
A.M.N. ENV4200 R&S EC3558 2013-8-11 2014-8-10
High Pass | WHKX 1.0/15G-| Wainwright EC4297-1 2014-1-9 2015-1-8
Filter 10SS
High Pass | WHKX 2.8/18G-| Wainwright EC4297-2 2014-1-9 2015-1-8
Filter 12SS
High Pass WHKX Wainwright EC4297-3 2014-1-9 2015-1-8
Filter 7.0/1.8G-8SS
Band Reject WRCGV Wainwright EC4297-4 2014-1-9 2015-1-8
Filter 2400/2483-
2390/2493-
35/10SS
Test Receiver FSV40 R&S / 2013-10-21 2014-1Q0-20
Pre-amplifier Pre-amp 18 R&S EC 3222 2013-4-12 20104
Pre-amplifier Tpa0118-40 R&S EC 4792-2 2013-4-12 142@-11
Horn antenna HF 906 R&S EC 3049 2012-5-13 2014-5-12
Horn antenna 3117 ETS EC 4792-1 2012-4417 2014-4-16
Horn antenna HAP18-26W EC 4792-3 2012-4-10 20B4-4-
Bilog Antenna| CBL 6112D TESEQ EC 4206 2012-5-16 2014-5-15
Test Receiver ESCS 30 R&S EC 2107 2013-10-21 201201
Test Receiver ESIB 26 R&S EC 3045 2013-10;21 200424
Test Receiver ESCI 7 R&S EC4501 2013-12;13 2014Ap-
Loop antennal 9230-1/92291-1| Schwarzbeck86814/084814 2013-12-16| 2014-12-15

2.2 Test Standard

A7CFR Part 15 (2013)
ANSI C63.4: 2009

RSS-210 Issue 8 (December 2010)
RSS-Gen Issue 3 (December 2010)
KDB 558074 DTS

Page 7 of
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2.3 Test Summary

FCCID: O7VMA191820
IC: 5928A-M A191820

Thisreport appliesto tested sample only. Thisreport shall not be reproduced in part
without written approval of Intertek Testing Service Shanghai Limited.

TEST ITEM FCC REFERANCE IC REFERBHE RESULT

20 dB Bandwidth 15.247(a)(1) RSS-210 Issue 8 Tested
Annex 8

Carrier Frequency Separatior] 15.247(a)(1) RSS-210 Issue (8 Pass
Annex 8

Output power 15.247(b)(1) RSS-210 Issue 8 Pass
Annex 8

Radiated Spurious Emission§  15.205 & 15.209 RSS-210 Issue|8  Pass
Clause 2

Conducted Spurious Emissions 15.247(d) RSS-210 Issue 8 Pass

& Band Edge Annex 8

Power line conducted emission 15.207 RSS-Gen Issue 3 Pass

Clause 7.2.4

Number of Hopping 15.247(a)(1)(iii) RSS-210 Issue 8 Pass

Frequencies Annex 8

Dwell time 15.247(a)(1)(iii) RSS-210 Issue8  Pass
Annex 8

Occupied bandwidth - RSS-Gen Issue 3  Tested

Clause 4.6.1

Spurious emission for receiver 15B RSS-310 Issue 3 NA

Clause 3.1

Note: “NA” means “not applied”.
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3. 20 dB Bandwidth

Test result: Tested

3.1Limit

[] Frequency hopping systems shall have hopping ehaanrier frequencies separated by
a minimum of 25kHz or the 20 dB bandwidth of theppimg channel, whichever is greater.

X] Frequency hopping systems operating in the 24088-84VIHz band may have hopping
channel carrier frequencies that are separated IxyH2 or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is gnegrovided the systems operate with
an output power no greater than 125mWw.

3.2 Test Configuration

Spectrum Analyzer

RF input

&

EUT

™

Antenna connector

3.3 Test Procedure and test setup

The 20 bandwidth per FCE 15.247(a)(1) is measured using the Spectrum Analyith
Span = 2 to 3 times the 20 dB bandwidth, RBMb of the 20 dB bandwidth, VBYARBW,
Sweep = auto, Detector = peak, Trace = max hold.

The test was performed at 3 channels (lowest, middd highest channel).

The EUT was tested according to DA 00-705 (Filing Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems)
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Intertek

3.4 Test Protocol

Temperature : 2y
Relative Humidity : 55 %
Maximum 20dB RF Bandwidth
M ode CH 20dB Bandwidth | Two-thirdsof Bandwidth
(kH2) (kH2)
1374 916
8DPSK 1374 916
1380 920
Channel L
® RBW 100 kH=z Marker 1 [T1 ]
20 Qffset 0. dB ndB [T[L] 20L00 OB
| evizasbon cne
= = TEmp : [TT ]
10 ,——JM\/\_——\/ 2.402g06 00 GHTZn

/ A\
L \

Py R

50

F-60

70

-80

Center 2.402 GHz 300 kHz/ Span 3 MHz

Date: 9.JAN.2014 15:33:03
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Channel M

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -2.20 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.440910000 GHz
20 Offpet 0.3 dB nd® [T[L] 20100 dB
BW 1.374000p00 MH=z

1o Temp 1| [T1 ndb]
—22(30 dB:
21440226000 GHm
- z

=a |, L

Temp T T
/‘\./'\/\/_/ -21|93 dem

2|.441600p00 GHz
| 20 /T/ \\‘2

F-50

70

-80

Center 2.441 GHz 300 kHz/ Span 3 MHz

Date: 14.JAN.2014 09:43:03

Channel H

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -2.84 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.475910000 GHz
20 cffpet 0.% dB ndB [T]] 2000 dB
BW 1l-380000p00 MHZ
| 1o Tems 1 [T1 nop
—-23119 dBm
L 2(.475220p00 GHz
= |, 1
Temp [TT Tof]

M/\w -23}25 dBm

2(.480600p00C GHz

N e \“WM\

|-50

|70

-80

Center 2.48 GHz 300 kHz/ Span 3 MHz

Date: 9.JAN.2014 15:34:28
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4, Carrier Frequency Separation

Test result: Pass

4.1 Limit

[] Frequency hopping systems shall have hopping ehaanrier frequencies separated by
a minimum of 25kHz or the 20 dB bandwidth of theppimg channel, whichever is greater.

X] Frequency hopping systems operating in the 24088-84VIHz band may have hopping
channel carrier frequencies that are separated IxyH2 or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is gnegrovided the systems operate with
an output power no greater than 125mWw.

4.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

4.3 Test Procedure and test setup

The Carrier Frequency Separation per FET5.247(a)(1) is measured using the Spectrum
Analyzer with Span can capture two adjacent chaniRBW>1% of the span, VBWRBW,
Sweep = auto, Detector = peak, Trace = max hold.

The test was performed at 3 channels (lowest, middd highest channel).

The EUT was tested according to DA 00-705 (Filing Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems)

Page 12 of 51
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4.4 Test Protocol
Temperature : 2
Relative Humidity : 55 %
Minimum Hopping Channel Carrier Frequency Sepanatio

Mode CH Frequency Separation Limit
(kH2) (kHZz)
L 1014 >916
GFSK M 1014 >916
H 1008 >920
Channel L
® RBW 30 kHz Delta 1 [T1 ]
VBW 100 kH=z 1.41 dB
Ref 20 dBm Att 30 dB SWT 5 ms 1.014000000 MH=z
20 Offret 0. dB Marker| 1 [T1
—3L00 dBm
== |, 1

N NUJJMM s

MN e pt

-80

Center 2.4025 GHz 300 kHz/ Span 3 MHz

Date: 10.JAN.2014 10:18:15
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Channel M

® RBW 30 kHz Delta 1 [Tl ]
VBW 100 kHz -1.61 dB
Ref 20 dBm Att 30 dB SWT 5 ms 1.014000000 MHz
20 Offpet 0.9 dB Marker| 1 [Tl
-0} 63 dBm
1o 440018000 GHE
= |, £ ]

i [y Ty et
RN

--30

-40

- 50

|60

-80

Center 2.441% GHz 300 kHz/ Span 3 MHzZ

Date: 10.JAN.2014 10:21:07

Channel H

® RBW 30 kHz Delta 1 [T1 ]
VBW 100 kHz 0.22 dB
Ref 20 dBm Att 30 dB SWT 5 ms 1.008000000 MHz
20 Offpet O0.% dB Marker[ 1 [T1
-0} 99 dBm
Lo 472910000 GH
juax] 1 il

[ M M,
P/u L\W M J”N \\W\

-40

-60

-70

-80

Center 2.479 GHz 300 kHz/ Span 3 MHzZ

Date: 10.JAN.2014 10:28:10
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Maximum peak output power

Test result: Pass

5.1 Test limit

[ ] For frequency hopping systems operating in thé22483.5 MHz band employing at
least 75 non-overlapping hopping channels, anfitedjlency hopping systems in the 5725-
5850 MHz band: 1 watt

X For all other frequency hopping systems in the022883.5 MHz band: 0.125 watts

If the transmitting antenna of directional gainagex than 6dBi is used, the power shall be
reduced by the amount in dB that the directional gathe antenna exceeds 6dBi..

[_] For systems using digital modulation in the 908-88Hz, 2400-2483.5 MHz, and
5725-5850 MHz bands: 1 Watt.

5.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

5.3 Test procedure and test setup

The power output per FC§ 15.247(b) is measured using the Spectrum Analyzér Span
= 5 times the 20 dB bandwidth, RBWhe 20 dB bandwidth, VBBWRBW, Sweep = auto,
Detector = peak, Trace = max hold.

The test was performed at 3 channels (lowest, middd highest channel).

The EUT was tested according to DA 00-705 (Filing Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems)
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5.4 Test protocol

Temperature : 25C
Relative Humidity : 55 %
Mode CH Cableloss Corrected reading Limit
(dB) (dBm) (dBm)
L 0.8 -0.94
GFSK M 0.8 1.20 <21.00
H 0.8 1.02

The maximum EIRP of the EUT = 1.20dBm + 1.00dBi = 2.20dBm = 0.0016W which is
lower than the EIRP limit of RSS-210.

Channel L
® REW 3 MHz Marker 1 [T1 ]
VBW 10 MHzZ —0.94 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.401772000 GH=z
20 Offgpet 0.8% dB
|10
: 1
Z= |, I -
,_dd_'_‘_'_’_’ H\_
20
30
40
|- so
|- 60
70
-80
Center 2.402 GHz 600 kHz/ Span 6 MHz

Date: 10.JAN.2014 05:15:52
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Channel M

® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 1.20 dBm

Ref 20 dBm Att 30 dB SWT 2.5 ms 2.440724000 GHz

20 Ooffgpet 0.8 dB

10

|30

|--40

|50

|-c0

Center 2.441 GHz ©00 kHz/ Span © MHz

Date: 10.JAN.2014 09:16:26

Channel H

® RBW 3 MHzZ Marker 1 [T1 ]
VEW 10 MHz 1.02 <dBm

Ref 20 dBm Att 30 dB SWT 2.5 ms 2.479772000 GHz

20 Offpet 0.% dB

|-10

|—40

Center 2.48 GHz 600 kHz/ Span © MHz

Date: 10.JAN.2014 09:17:00
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FCCID: O7VMA191820
IC: 5928A-M A191820

Mode CH Cableloss Corrected reading Limit
(dB) (dBm) (dBm)
L 0.80 1.44
8DPSK M 0.80 2.39 <21.00
H 0.80 1.81

The maximum EIRP of the EUT = 2.39dBm + 1.00dBi = 3.39dBm = 0.0021W which is

lower than the EIRP limit of RSS-210.

Channel L

RBW 3 MH=z

Marker 1 [T1 ]

VBW 10 MHz 1.44 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.401880000 GH=z
z0 Offset O. dB
10
1
o | E— [ 1

-80

Center 2.402 GHz 600 kHz/

Date: 9.JAN.2014 09:48:13

Page 18 of 51
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Channel M

® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 2.39 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.440748000 GHz
20 Offpet 0.8 dB
|-10
1
A
=3 |
|10
|20
=0
|- 40
|- 50
|50
|- 70
-80
Center 2.441 GHz 600 kHz/ Span 6 MHz
Date: 9.JAN.2014 09:50:07
® REW 3 MHzZ Marker 1 [T1 ]
VBW 10 MHz 1.81 dBPm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.479712000 GHz
20 Offpet 0. dB
10
1
: v
== e | —] T
10
20
30
a0
50
60
l-70
—-80
Center 2.48 GHz 600 kHz/ Span 6 MHz

Date: 9.JAN.2014 09:51:01
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FCCID: O7VMA191820
IC: 5928A-M A191820

Mode CH Cableloss Corrected reading Limit
(dB) (dBm) (dBm)
L 0.80 -1.39
m/4-
M 0.80 0.62 <21.00
DQPSK
H 0.80 0.53

The maximum EIRP of the EUT = 0.62dBm + 1.00dBi = 1.62dBm = 0.0015W which is
lower than the EIRP limit of RSS-210.

® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz -1.39 dBm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.401736000 GHz
20 Offpet 0.3 dB
10
== |, 1 e
P ——————
/ \
=3t

20

-30

-40

50

60

70

-80

Center 2.402 GHz

Date: 10.JAN.2014 10:43:12

600 kHz/

Span 6 MHz
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Ref 20 dBm

FCCID: O7VMA191820
IC: 5928A-M A191820

Channel M

REW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 0.62 dBm
Att 30 dB SWT 2.5 ms 2.440880000 GHz

1o

20

|30

40

20 Offpet O. dB

Center 2.441 GHz

Date:

600 kHz/ Span 6 MHz

10.JAN.2014 10:43:37

Ref 20 dBm

Channel H

RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 0.53 dBm
Att 30 dB SWT 2.5 ms 2.479856000 GHz

20 Offpet O. dB

=

|20

|40

|50

Date:

Center 2.48 GHz

600 kHz/ Span 6 MHz

10.JAN.2014 10:44:10
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6.0 Radiated Spurious Emissions
Test result: PASS
6.1 Test limit

The radiated emissions which fall in the restridbadds, as defined §15.205(a), must also
comply with the radiated emission limits specifie¢15.209(a) showed as below:

Frequency Field Strength Measurement Distance
(MHz) (dBuV/m) (m)

30 - 88 40.0 3

88 - 216 43.5 3

216 - 960 46.0 3

Above 960 54.0 3

6.2 Test Configuration

VVVVVVVVVVVY -
i -
> EUT ]
> " Antenna mast Turn Table <

Test receiver

Page 22 of 51
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6.3 Test procedure and test setup

The measurement was applied in a semi-anechoicldraihile testing for spurious
emission higher than 1GHz, if applied, the pre-afieplwould be equipped just at the output
terminal of the antenna.

The EUT and simulators were placed on a 0.8m higbde&n turntable above the horizontal
metal ground plane. The turn table rotated 360eak=yto determine the position of the
maximum emission level. The EUT was set 3 metesydvom the receiving antenna which
was mounted on an antenna mast. The antenna mpweadudown between from 1meter to
4 meters to find out the maximum emission level.

The radiated emission was measured using the Sipeétnalyzer with the resolutions
bandwidth set as:

RBW = 100kHz, VBW = 300kHz (30MHz~1GHz)
RBW = 1MHz, VBW = 3MHz (>1GHz for PK);
RBW = 1MHz, VBW = 10Hz (>1GHz for AV);

If the dwell time per channel of the hopping sigisdess than 100 ms, then the reading
obtained with the 10 Hz VBW may be further adjudtgd “duty cycle correction factor”.
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Temperature: i
Relative humidity: 54%
Polarization: Vertical

FCCID: O7VMA191820
IC: 5928A-M A191820

Test Curve:
Level [dBuV/m]

80

70

60

50

|
| X
40
X
. X
30 X
X
X
20
10
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
X MES JX0213-V_red
MES JX0213-V_pre
LIM-FCC15F3 QP Field-Strength-QP

Polarization: Horizontal

Level [dBuVv/m]

80

70

60

50

40

30

20 %

10

30M 50M 70M 100M 200M 300M
Frequency [Hz]

500M 700M 1G

X MES JX0213-H_red
MES JX0213-H_pre

—] N ECC 15 F 3 OP
VT ES Qt

Field-Strenagth- OP
Heta-strergtn-Of
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6.4 Test protocol

FCCID: O7VMA191820
IC: 5928A-M A191820

CH | Antenna | Frequency | Correct | Corrected Limit Margin | Detector
(MH2) Factor Reading (dBuVv/m) | (dB)
(dB/m) (dBuV/m)
\Y 2396.79 -11.50 61.10 Fundamental / PK
\% 214.66 15.10 35.90 43.50 7.60 PK
\% 480.98 19.70 42.50 46.00 3.50 PK
\ 4781.56 -3.60 56.30 74.00 17.70 PK|
L \% 4781.56 -3.60 34.70 54.00 19.30 AV
H 2396.79 -11.50 61.23 Fundamental / PK
H 271.04 13.44 42.80 46.00 3.20 PK|
H 480.98 19.70 37.20 46.00 8.80 PK|
H 4781.56 -3.60 57.60 74.00 16.40 PK
H 4781.56 -3.60 35.40 54.00 18.60 AV
\ 2430.86 -11.6 61.20 Fundamental / PK
\% 214.66 15.10 35.90 43.50 7.60 PK
\ 480.98 19.70 42.50 46.00 3.50 PK
\ 4883.76 -3.4 62.80 74.00 11.20 PK
\ 4883.76 -3.4 39.20 54.00 14.80 AV
\ 7302.60 2.4 54.40 74.00 19.60 PK
M \ 7302.60 2.4 34.30 54.00 19.70 AV
H 2430.86 -11.6 61.20 Fundamental / PK
H 271.04 13.44 42.80 46.00 3.20 PK|
H 480.98 19.70 37.20 46.00 8.80 PK|
H 4883.76 -3.4 61.30 74.00 12.70 PK|
H 4883.76 -3.4 37.90 54.00 16.10 AV
H 7302.60 2.4 55.60 74.00 18.40 PK|
H 7302.60 2.4 34.20 54.00 19.80 AV
\Y 2464.92 -11.50 61.30 Fundamental / PK
\ 214.66 15.10 35.90 43.50 7.60 PK
\ 480.98 19.70 42.50 46.00 3.50 PK
\ 4951.90 -3.30 59.90 74.00 14.10 PK|
\ 4951.90 -3.30 34.70 54.00 19.30 AV
\ 7438.87 2.80 51.90 54.00 2.10 PK
H H 2464.92 -11.50 61.30 Fundamental / PK
H 271.04 13.44 42.80 46.00 3.20 PK|
H 480.98 19.70 37.20 46.00 8.80 PK|
H 4951.90 -3.30 61.80 74.00 12.20 PK
H 4951.90 -3.30 38.40 54.00 15.60 AV
H 7438.87 2.80 55.70 74.00 18.30 PK
H 7438.87 2.80 36.20 54.00 17.80 PK
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Remark: 1. For fundamental emission, no ampliBezmployed.
2. Correct Factor = Antenna Factor + Cable Lossnphier, is employed)
3. Corrected Reading = Original Receiver Readit@ptrect Factor
4. Margin = limit — Corrected Reading
5. If the PK reading is lower than AV limit, the Aést can be elided.
6. The emission was conducted from 30MHz to 25GHz.

Example: Assuming Antenna Factor = 30.20dB/m, Cabks = 2.00dB,
Gain of Preamplifier = 32.00dB, Original Receiverading = 10dBuV.
Then Correct Factor = 30.20 + 2.00 — 32.00 = 0.20dK orrected Reading =
10dBuV + 0.20dB/m = 10.20dBuV/m
Assuming limit = 54dBuV/m, Corrected ReadingG:20dBuV/m, then Margin =
54 -10.20 = 43.80dBuV/m
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7.Conducted Spurious Emissions & Band Edge

Test result: PASS

7.1Limit
In any 100 kHz bandwidth outside the frequency hanshich the spread spectrum
intentional radiator is operating, the radio fregeyepower that is produced by the

intentional radiator shall be at least 20 dB betbat in the 100 kHz bandwidth within
the band that contains the highest level of thee@power.

7.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

7.3 Test procedure and test setup

The Conducted Spurious Emissions per FE€C5.247(d) is measured using the Spectrum
Analyzer with Span wide enough capturing all spusirom the lowest emission frequency
of the EUT up to 10th harmonics, RBW = 100kHz, VBRBW, Sweep = auto, Detector =
peak, Trace = max hold.

The test was performed at 3 channels (lowest, middd highest channel).

The EUT was tested according to DA 00-705 (Filing Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems)
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7.4 Test protocol

Model CH Max reading Themost restrict Limit
among band Attenuation outside band (dB)
(dBm) (dB)
L 8.53 34.25
M
GFESK -8.20 33.52 >20
H -8.98 34.37

Note: The test was performed from 9kHz to B@@&nd the worst data is listed here.

Band Edge:
Channel L
® RBW 300 kHz Delta 2 [Tl ]
VBW 300 kHz -53.48 dB
Ref 20 dBm Att 30 dB SWT 2.5 me £.980000000 MHz
20 Offfet 0.% dB Marker| 1 [T1
2180 dBm
|10 479760000 =H
i
== |, 1

Faiiy
AN

Center 2.4835 GHz 1 MHz/ Span 10 MHz

Date: 9.JAN.2014 15:37:18
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FCCID: O7VMA191820
IC: 5928A-M A191820

Channel H

RBW 300 kHz Delta 3 [T1 ]

VBW 300 kHz -51.31 dB
Ref 20 dBm Att 30 dB SWT 2.5 ms -6.060000000 MHz
20 Offget O dB Marker| 1 [TL
-5L03 dBm
|10 402100000 cH
Delta R [T1 ]
im -45101 dB
&= |,
T =Z[-S4UUTUpUT MEZ
N /w’\_\
D1l —-25.03 dBm \\
|30 /
\’\f
] / \/./l\'\«
|50
L w
|70
-80
Center 2.4 GHz 1 MHzZ/ Span 10 MHz
Date: 9.JAN.2014 15:35:45

Conducted Spurious Emissions:

®

Channel L

RBW 100 kHz Delta 3 [T1 ]

VBW 300 kHz -4z.36 dB
Ref 20 dBm Att 30 dB SWT 250 ms -1.935224000 GHz
20 Offpet O B Marker| 1 [T1
-5121 dBm
Fio 4050 00 cH
Delta P [T1
‘ o [ 4]3 16 dB
o REEEIEEL L Ll r
v
F-10
20
DL -25.21 dB
-30
40
3 8
Mot bt FRRITINTEL IV EVANVTIC] NSNS [V F P WU P N A 1 ALrathobtolopi oo pdioa
L <& e o ottt
&0
-70
-80
Start 1 MH=z 249.9 MHz/ Stop 2.5 GHz
Date: 9.JAN.2014 15:41:45
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®

FCCID: O7VMA191820
IC: 5928A-M A191820

REW 100 kHz Delta 3 [T1 ]

VBW 300 kHz -34.25 dB
Ref 20 dBm Att 30 dB SWT 2.3 s 11.713200000 GHz
20 Offpet 0. dB Marker| 1 [T1
—8L53 dBm
10 90200000 GH
Delta P [T1
o [ 333 76 dB
&= |,
CAUZGU0PUT GHZ
L
-10
-20
D1l -28./53 dBm
—30
—40
.dl'.,-um. A b B p A AL KA pk
50
70
-80
Start 2.3 GHz 2.27 GHz/ Stop 25 GHz
Date: 9.JAN.2014 15:43:18
® REBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz -4l.62 dB
Ref 20 dBm Att 30 dB SWT 250 ms -859.656000000 MHz
zo Offpet 0. dB Marker| 1 [T1
=7L07 dBm
|10 4450 00 GH
Delta P [T1 ]
m -411L 69 dB
&= |,
—1[-544 00 GHZ
1
v
10
|20
D1 -27.07 dB
|20
|40
2 3
5 WY PR SNV Y PP S 1IN 1 S POV W _—h
|-&0
70
-80
Start 1 MH=z 249.9 MHZ/ Stop 2.5 GHz
Date: 9.JAN.2014 15:44:48

Page 30 of 51



FCCID: O7VMA191820

Intertek |C: 5928A-M A 191820

® EBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz -33.52 dB
Ref 20 dBm Att 30 dB SWT 2.3 s 13.120600000 GHz

20 Offpet 0.% dB Marker| 1 [T1

8120 dBm

Lio 436200000 GH
m Delta P [T1 ]
m -3%L50 dB

o IS4 00Dt GHZ

1

y

-10

-20

D1 -28.2 dBrm
-30
- 40 S

REULC TR W V.V WS T A T U WS
W e

F-60

-70

-80

Start 2.3 GHz 2.27 GHz/ Stop 25 GHz

Date: 9.JAN.2014 15:45:59

Channel H

® RBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz -34.37 dB
Ref 20 dBm Att 30 4B SWT 2.3 = 13.211400000 GHz

zo Offset 0.3 dB Marker| 1 [T1

-8198 dBEm
|10 436200000 GH
Delta p [TL ]
-39420 dB
= |,
ITE0UPUT GH=Z
L
y
—10
—20
—g D1 -28./9¢ dBm
-40

,aﬂ, A i e —— Loah

-80

Start 2.3 GHz 2.27 GHz/ Stop 25 GHz

Date: 9.JAN.2014 15:47:32
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® RBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz -40.44 4B
Ref 20 dBm Attt 30 4B SWT 250 ms —-2.389044000 GHz
20 Offpet 0.8 dB Marker| 1 [T1
-6L62 dBm
Lo 425006000 GH
Delta P [Tl ]
i —-40L66 dB
EHE |,
=S8 ZU000pUT MEZ
1
10
20

Dl -26./62 dBm

20

T
<
;

VA Y At y A
WAS I oMok e i Sy

50

Start 1 MHz 249.9 MHz/ Stop 2.5 GHz

Date: 9.JAN.2014 15:48:35
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8. Power line conducted emission

Test result: Pass
8.1 Limit
Conducted Limit (dBuV)
Frequency of Emission (MHz
QP AV
0.15-0.5 66 to 56* 56 to 46 *
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

8.2 Test configuration

EUT

. Peripheral !

i devices I__

LISN LISN EMI receiver

X For table top equipment, wooden support is 0.8ightéable

[_] For floor standing equipment, wooden support 1srOheight rack.
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8.3 Test procedure and test set up

The EUT are connected to the main power througheaimpedance stabilization network
(LISN). This provides a 50/50uH coupling impedance for the measuring equignigre
peripheral devices are also connected to the nairepthrough a LISN that provides a
50Q/50uH coupling impedance with &Xermination.

Both sides (Line and Neutral) of AC line are chetk® maximum conducted interference.
In order to find the maximum emission, the relapesitions of equipment and all of the
interface cables must be changed according to AMSL4 on conducted measurement.
The bandwidth of the test receiver is set at 9 kHz.
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8.4 Test protocol

L-Line

Bk - EN22QP —— EN22av

MHz
N-Line

B — EN22QP - ENZ2AV

0.15 1.0 10.0 30.0
MHz

Frequency Corrected Reading Limit Margin
(dBuV) (dBuV) (dB)
QP AV QP AV QP AV

0.15 (N) 44.67 17.07 65.97 55.97 21.30 38.90
0.50 (N) 40.64 21.67 56.00 46.00 15.36  24.33
26.69 (N) 26.10 6.34 60.0( 50.00 33.90 43.66
0.15 (L) 43.80 15.67 65.54 55.54 21.74  39.87
0.50 (L) 40.20 21.05 56.00 46.00 15.80 24.95
28.34 (L) 29.54 6.83 60.00 50.00 3046  43.17
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9. Number of Hopping Frequencies

Test result: Pass

9.1 Limit

Number of Hopping Frequencies in the 2400-2483.5%zNMEInd shall use at least
15 channels.

9.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

9.3 Test procedure and test setup

The channel number per FGT5.247(a)(1)(iii) is measured using the Spectrunalyaer
with RBW=100kHz, VBW-RBW, Sweep = auto, Detector = peak, Trace = mad.hol

The EUT was tested according to DA 00-705 (Filing Measurement Guidelines for

Frequency Hopping Spread Spectrum Systems).
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9.4 Test protocol

Channel Number Limit

79 >15

CHO0-CH78

® mEW 1 MHz Marker 2 LT1 |
vew 3 MAE= V.4 cEm
Per 20 oEm act 30 ap SWr 2.5 mo 2.4v01w0000 CHz
0 OLLpol 0. =) Marker| 1 [T1

—1t86 dDm
| 402273 .

-

== |2 -

Fp— 4 Gh= 7 oy as Hr
Dato: 9.JAN.2014 10:11:58
® FDW 1 Moz Marker 2 [T1 ]
VDW 3 MOz —2 .54 dbDm
Ref 20.0 Jdbm Att 0 4db SWT 2.% ms 2.42¢125000 SOz
B Offfet - [Eis) Mocler| L [ 11

—al=a aew
2l ap1oElpon GHY

v~ e S e e
//
P

Start 2.4 GOz 2.65 Moz/ Stop 2.41265 GOz

Dule: 9.JAN.2014 14:42:44
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CH25-CH52
@

Date

CH53-CH78
@

Dat

D

FCCID: O7VMA191820
IC: 5928A-M A191820

TRW 1 MAZ Marker 2 [T1 ]
VBW 3 MHz —3.05 dBuw
Ref 20 dBm Att LU dB SWT 2.% ms 4L4164000 GH=
20 GEffet 0. b Marker| 1
. e

-0

-s0

—

Stop 2.4545 R~

: 9.JAN.2014 15:16:25

RBW 1 MH=zZ Marker 2 [T1 ]

VEW 13 MHz —2.79 dBm
ref 20 dbm Att 30 dB Swr 2.5 mo 2.479901000 GHz
zo ofrffeL 0.% 4B Marker| 1 [T1

-3l04 aBu

1o ol anan IFTIT=a P
R~ A~ e~~~
-10 \
-zo

20
-10
-5
-70

—&0

SLarl 2.45%4 GH=z 2.95 MHZ/ SLop 2.4835 GHuz
T 9.JAN.2014 15:13:52
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10.Dwell Time

Test result: Pass

10.1 Limit

The dwell time on any channel shall not be grethi@n 0.4 seconds within a period of 0.4
seconds multiplied by the number of hopping chameeiployed. Frequency hopping
systems may avoid or suppress transmissions ortiaytar hopping frequency provided
that a minimum of 15 channels are used.

10.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

10.3 Test procedure and test setup

Dwell time per FCC§ 15.247(a)(1)(iii) is measured using the Spectrumalgzer with Span
=0, RBW=1MHz, VBW-RBW, Sweep can capture the entire dwell time, Detet peak,

Trace = max hold.
The EUT was tested according to DA 00-705 (Filing easurement Guidelines for
Frequency Hopping Spread Spectrum Systems).
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10.4 Test protocol

Packet| Occupancytime CH Real observed Hops among| Dwell time | Limit
for single hop period Observed (s)
(ms) (s) period T (s)
@) P I
L 3.16 32 0.11
DH1 0.35 M 3.16 32 0.11
H 3.16 32 0.11
L 3.16 16 0.26
DH3 1.63 M 3.16 16 0.26 <0.4
H 3.16 16 0.26
L 3.16 11 0.32
DH5 2.88 M 3.16 11 0.32
H 3.16 11 0.32

Remark: 1. There are 79 channels in all. So theptete observed period P =0.4 * 79 =
31.6s.
2. Average time of occupandy=0 *| * 31.6/P
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Single pulse of DH1

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHzZ —-2.89 dBm
Ref 20 dBm Att 30 dB SWT 1 ms 352.000000 nus
z0 Offpet 0.% B Delta L [T1 ]
-0L18 dB
|10 6.000000 1
L EX
= |, . )

Center 2.441 GHz 100 ps/

Date: S.JAN.2014 15:29:53

Single pulse of DH3

® RBW 1 MHz Delta 1 [T1 ]
VBW 3 MHz 0.68 dB
Ref 20 dBm Att 30 dB SWT 2.5 ms 1.631000 ms
20 Offget 0.8 dB Marker| 1 [T1
-2} 85 dBm
| 10 07.000000 4
L ey
== |, , 1

Center 2.441 GHz 250 ns/

Date: 9.JAN.2014 15:30:39
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Intertek

Single pulse of DH5

® RBW 1 MHz Delta 1 [T1 ]
VBW 3 MHz 0.88 dB
Ref 20 dBm Att 30 dB SWT 3.5 ms 2.884000 ms
z0 Cffpet 0.4 dB Marker| 1 [T1
-2 87 dBm
|10 1000000 4
I
= |, . 1

|20

|20

|60

Center 2.441 GHz 350 ps/

Date: 9.JAN.2014 15:31:27

Channel L of DH1

® REW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 30 dB SWT 3.16 s

20 Offpet 0.8 dB

-80

Center 2.402 GHz 316 ms/

Date: 9.JAN.2014 15:52:55
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Intertek

Channel M of DH1

® REW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 30 dB SWT 3.16 s

20 Offpet 0. dB
10
1 AP

— 1o

— 40

— 40

— 40

—-80

Center 2.441 GHz 316 ms/

Date: 9.JAN.2014 15:53:29

Channel H of DH1

® RBW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 30 dB SWT 3.16 s
20 Offpet 0.8 dB
10
jL_r
722w I
1o
-1o0
-0
1o
ko I
-80
Center 2.48 GHz 316 ms/

Date: 9.JAN.2014 15:54:34
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Intertek

Channel L of DH3

® RBW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 30 4B SWT 3.16 s

20 Offpet 0.8 dB

-80

Center 2.402 GHz 316 ms/

Date: 9.JAN.2014 15:57:27

Channel M of DH3

® RBW 1 MEz Marker 1 [T1 ]
VBW 3 MHz -51.09 dBm

Ref 20 dBm Att 30 dB SWT 3.16 s 3.160000 =

20 Offyet 0. dB

L ap|

-80

Center 2.475 GHz 316 ms/

Date: 15.JAN.2014 08:46:05
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Intertek

Channel H of DH3

<§§> RBW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 30 dB SWT 3.16 s
20 Offpet 0.3 dB
10
L e
[72Ev I S
H10
120
30
20
504 |
-80
Center 2.4% GHz 316 ms/

Date: $.JAN.2014 15:55:38

Channel L of DH5

® REW 1 MHz
VBW 3 MH=z

Ref 20 dBm Att 30 dB SWT 3.16 s

20 Offset 0.8 dB

L A

-10

20

|20

40

50

-80

Center 2.402 GHz 316 ms/

Date: 9.JAN.2014 15:58:50
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Channel M of DH5

Ref 20 dBm Att 30 dB SWT 3.16 s

20 Offpet 0.8 dB

1 AF

Center 2.441 GHz 316 ms/

Date: 9.JAN.2014 15:59:46

Channel H of DH5

® EBW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 30 dB SWT 3.16 =
20 Offret O dB
F10
= |,
-0
4o
4o
=
— R0
-80
Center 2.48 GHz 316 ms/

Date: 9.JAN.2014 16:01:02
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11.0Occupied Bandwidth

Test Status: Tested

11.1 Test limit

None

11.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

11.3 Test procedure and test setup
The occupied bandwidth per RSS-Gen Issue 3 Clagsk was measured using the

Spectrum Analyzer with the RBW close to 1% of thkested span, VBW = 3 * RBW
Detector = Sample, Sweep = Auto.
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11.4 Test protocol

FCCID: O7VMA191820
IC: 5928A-M A191820

Temperature 2
Relative Humidity 55 %
Maximum Occupied Bandwidth
M odel Channdl Occupied Bandwidth
(kH2)
L 1206
8DPSK M 1212
H 1206
Channel L
® RBW 100 kHz Marker 1 [T1 ]

z0 Offpet 0.% dB

CBW 1. 206000p00 MHZ

Temp 1| [T1 GBW]
—14l 57 Apm

2l.440298p00 GHz

Temp 2| [T1 GBW]

0 1 — TS5 66 OBm

’\/_\/\//‘\./k-/'\// 2l 441504000 GHz
|10

/gy \i

|20 /
|30
- 40 ‘\l'f/ \
o

Center 2.441 GHz

300 kHz/

Date: 10.JAN.2014 09:56:01
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Channel M

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -5.01 dBm

Ref 20 dBm Att 30 dB SWT 2.5 ms 401904000 GHz

]

zo Offpet 0.3 dB OBW 1212000000 MHZ
Temp 1| [T1 OBW]
1o 170 é3 dEm

i

21401310000 GHz
h Temp 2| [T1 OBW]
|,

=I9F1Z oBm
1402522000 GHz

§
’
B

7 v
}/ \'\32
20
30
|40 J»// \.

-50

60

70

-80

Center 2.402 GHz 300 kHz/ Span 3 MHz

Date: 10.JAN.2014 09:57:43

Channel H

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -2.76 dBPm
Ref 20 dBm Att 30 dB SWT 2.5 ms 2.480084000 GHz
20 OQffpet 0.3 dB OBW 1206000000 MHz

Temp 1| [T1 OBW]
1o —1al71 dEm
21.47%298p00 GHz

L =] Temp 2| [T1 OB

T |, w

=I6p T4 oBm

/\,/_\-/\/\, 2l asos04poo GHZ
”_\/r"\,zf\/ o

F-10
j,}’ %
F-20

--50

F-60

-80

Center 2.48 GHz 300 kHz/ Span 3 MHz

Date: 10.JAN.2014 09:58:23
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8. Spuriousemission for receiver

Test result: NA

12.1 Test limit

The spurious emission shall test through 3 timasdble or local oscillator frequency
whichever is the higher, without exceeding 40 GHz.

[ ] If a conducted measurement is made, no spurioysibsignals appearing at the antenna
terminals shall exceed 2nW per any 4 kHz spuriceguency in the band 30-1000 MHz, or
5nW above 1 GHz.

[ ] If a radiated measurement is made, all spuriouisstons shall comply with the limits of
Table below:

Frequency Field Strength Measurement Distance
(MHz) (dBuV/m) (m)

30 - 88 40.0 3

88 - 216 435 3

216 - 960 46.0 3

Above 960 54.0 3

12.2 Test Configuration

Please refer to clause 6.2

12.3 Test procedure and test setup

Please refer to clause 6.3.
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12.4 Test protocol

Frequency | Correct | Corrected Limit Margin | Detector
Polarization | (MH2z) Factor Reading (dBuV/m)| (dB)
(dB/m) | (dBuV/m)

Remark: 1. Correct Factor = Antenna Factor + Chbks (-Amplifier, is employed)
2. Corrected Reading = Original Receiver Readif@ptrect Factor
3. Margin = limit — Corrected Reading

Example: Assuming Antenna Factor = 30.20dB/m, Cabks = 2.00dB,
Original Receiver Reading = 10dBuV.
Then Correct Factor = 30.20 + 2.00 = 32.20dB/my&xed Reading = 10dBuV +
32.20dB/m = 42.20dBuV/m
Assuming limit = 54dBuV/m, Corrected Reading2Z20dBuV/m, then Margin =
54 -42.20 = 11.80dBuV/m
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